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Lab Ref.: A7115-1 Report Date :
Customer Name M/s. SAMS BATH FIXTURES PVT LTD. Sample Received on :
& Address : Unit No.13 & 31,Sonal Industrial Estate, Pathak
Road,Bhayandar (E),Thane-401105
#Sample Description: Angle Valve
#Material Dimension 1z
#Marking SAMS-AVSTICK-035
Discipline : Mechanical
Group : Mechanical Properties of Metals
Salt Spray Test Test Method : ASTM B117:2018
Result
Solution 5% Nacl Solution
PH of Solution 6.8-7.2
Temperature 35+1°C ———
Duration 24 Hours —
Loading Date 22/11/2024 Time 3:30PM S—
Unloading Date 23/11/2024 Time 3:30PM —
Remarks The Corrosion has not seen on sample's Surface after testing _
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% Mr. Rushal Pandey .
" Testing In-charge r. Munna Singh
. Lab Head
E Reviewed By . Authorised Signatory Scope & Certificate
ATIS/FM/39
DECISION RULE TO STATE THE CONFORMITY STATEMENT :

: CEPTANCE RULE, as per ILAC G-8:2019,
Ets‘rﬁ:fe:nhlftsd test results related only to thf !Lam;ilelsl provided and tested. f:,@::fe:gnce Limit (AL)= Toiaerance Limi; (T II.Jh ?hesults v;[ll bte rnounded off
2. Theabove sample(s) are not drawn by the laboratory. lsaians. appropriately and will be directly compared with the specificatio

i liabi ising out of any errors or omissions
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. #information provided by customer.




